
S U M M A R Y R E P O R T

City of Prince Rupert

Stage 2 - Liquid Waste
Management Plan

MAY 2010



20116lp
Rectangle





SUMMARY REPORT 

 i 

Executive Summary 

1 INTRODUCTION 

The City of Prince Rupert (City) is located in 
coastal northern British Columbia, just north of 
the Skeena River.  Picturesque mountains, 
islands, and water surround the City.   
 
The current sewerage system within the City’s 
urban area dates back to the early 1900s and is 
divided into ten areas, each with a piped 
discharge into Prince Rupert Harbour.  Of these 
ten areas, six are combined sewers and four are 
separated sanitary and storm sewers.  The 
majority of the wastewater is currently discharged 
[...]
Flocculation is a process of creating larger particles that can be removed through 
clarification.  Ballasted flocculation is a proprietary process that uses a flocculation aid and 
a ballasting agent such as fine sand grains to form dense particles.  The particles are 
“ballasted” and settle rapidly.  An example is Actiflo™, which is a high-rate ballasted 
flocculation process.  Refer to Figure 4-2 for the process schematic.  Coagulant is injected 
into the overflow stream at the rapid mix chamber.  Sand and polymer are injected 
downstream of the rapid mix chamber.  Flocs attach to the sand in the maturation basin.  
The resultant heavy flocs are settled out in a clarifier equipped with lamella settling plates.  
The floc is then pumped to a hydrocyclone where the sludge is separated from the sand.  
The sand is recycled in the process.  During extended run times, the operator may have to 
add sand to the process.  The sludge would be directed to the wastewater treatment plant 
or stored on-site. 

 



Discussion Paper 2-3 
Liquid Waste Management Plan - Stage 2 

Treatment Technology Options 

 9 
 P:\20062891\02_PURP_LWMPP_S2\Engineering\01.00_Background_Data_Collection\Task 130_Trt_Tech_Options\ppr_prup_dp2-3_20090918_mh.doc 

Figure 4-2 
Actiflo™ Process 

 
Based on manufacturer’s pilot studies, the Actiflo™ process can achieve up to 
approximately 70% BOD removal and 90% TSS removal.  

 
The process has the capacity to accept very high peak flows without affecting performance. 
The process can be started immediately when an overflow condition occurs and can 
withstand frequent start-up and shutdown cycles without loss of efficiency.   

 
Due to the hydraulics of the process, the system would have to be below ground or would 
require the use of wastewater transfer pumps.  For the in-ground option, excavation and 
construction would be required.  For above-ground installation, wastewater transfer pumps 
will be required to feed the process. 
 
4.2.2 Densadeg™ 

The Densadeg™ system is a high rate solids contact clarifier combined with grit removal, oil 
and grease removal, coagulation, flocculation and settling.  Refer to Figure 4-3 for a 
process schematic.  The high-rate solids contact clarifier can accommodate a wide range of 
flow rates and BOD/TSS loading. 

 

The Actiflo™ process (courtesy of John Meunier, Inc). 



City of Prince Rupert 
 

10 
P:\20062891\02_PURP_LWMPP_S2\Engineering\01.00_Background_Data_Collection\Task 130_Trt_Tech_Options\ppr_prup_dp2-3_20090918_mh.doc 

Figure 4-3 
Densadeg Process 

 
A coagulant is added upstream of the grit removal/coagulation chamber.  The water then 
flows into the flocculation basin, where a polymer is added.  

 
Grease and scum are collected on the surface of the clarifier, upstream of a lamella settling 
zone.  The water then flows through the lamella settling zone where residual floc is 
removed.  The sludge from the clarifier is recycled from the settling tank to the flocculation 
chamber.  Sonic sludge blanket sensors are used to control the sludge blanket level, 
however, operator attention may be required to monitor and maintain the sludge blanket 
depth and density.  The sludge blanket level is adjusted through the sludge recirculation 
and draw-off rate.   
 
Like the Actiflo™ system, due to the hydraulics of the Densadeg™ system the tanks would 
have to be below ground or would require the use of wastewater transfer pumps to feed the 
process.  

 
The Densadeg™ process can start up within 15 to 30 minutes and will remove 
approximately 50 to 60% of BOD and 85 to 95% TSS based on manufacturer’s pilot 
studies.   
 

Legend 
1-Grit removal/coagulation   9-Coagulating agent 
2-Flocculation, first stage   10-Air 
3-Flocculation, second stage  11-Flocculating agent 
4-Grease and scum removal  12-Grease and scum draw-off 
5-6-Pre-settling and lamellar settling 13-Treated water 
7-Sludge densification and thickening 14-Grit draw-off 
8-Raw wastewater   15-Sludge recirculation 



Discussion Paper 2-3 
Liquid Waste Management Plan - Stage 2 

Treatment Technology Options 

 11 
 P:\20062891\02_PURP_LWMPP_S2\Engineering\01.00_Background_Data_Collection\Task 130_Trt_Tech_Options\ppr_prup_dp2-3_20090918_mh.doc 

4.3 Micro Screens 

Micro screens use a mesh filter with openings that range from 1 to 350 µm (microns).  Micro 
screens offer a high degree of TSS and BOD removal.  Soluble BOD is not removed with the micro 
screen.  Direct and indirect solids removal is accomplished by the screen.  Solids are either 
captured on the screen or are indirectly captured on a “mat” or thin film of solids that have been 
previously caught on the mesh surface.  The fine mesh fabric is typically mounted in a continuously 
rotating mesh drum; refer to Figure 4-4 for an example of the micro screen. 

 
Figure 4-4 

Micro Screen 

 
The wastewater enters the micro screen through the inlet tube and flows through the screen.  The 
filter cloth rotates and moves the sludge to an air cleaning device.  Compressed air blows the 
sludge into a sludge holding area.  A screw pushes the sludge to a press cylinder where it is 
dewatered.  The sludge would require storage treatment and disposal.   

 
The level of the incoming water is monitored using a pressure transmitter.  The speed the screen 
rotates is adjusted based on this level.  If the level drops below a predetermined set point, the 
screen will stop rotating.  The mesh is back-washed to maintain performance.   

 
Refer to Figure 4-5 for an existing micro screen installation. 

 

Figure courtesy of Salsnes Filter® North America 



City of Prince Rupert 
 

12 
P:\20062891\02_PURP_LWMPP_S2\Engineering\01.00_Background_Data_Collection\Task 130_Trt_Tech_Options\ppr_prup_dp2-3_20090918_mh.doc 

Figure 4-5 
Existing Micro Screen Installation 

 
To prevent damage to the screen, upstream treatment using a bar or fine screen is recommended.  
A disadvantage of the micro screen is the potential high cost of operation and maintenance.  The 
Town of Enderby in the North Okanagan has this type of screen. 
 

5 Secondary Treatment Technologies 

Secondary treatment removes soluble and insoluble organic matter that is left in primary effluent.  
Without secondary treatment, organic matter discharged to the receiving environment (rivers, lakes 
or the ocean) would use the dissolved oxygen in the water for degradation, leading to oxygen 
depletion and thus contributing to the loss of an habitable environment for fish.  
 
Additionally, secondary treatment helps to remove contaminants of emerging concern such as 
some endocrine disrupting chemicals (EDCs) and pharmaceuticals and personal care products 
(PPCPs).  Secondary treatment also helps to manage the creation of nitrous oxide from proteins 
and ammonia, which is about 330 times more potent as a greenhouse gas than carbon dioxide.  
 
All flows up to two times ADWF would receive secondary treatment. 

 
5.1 Activated Sludge 

The activated sludge process is a type of suspended growth process in which microorganisms 
(bacteria, fungi, rotifers, protozoa, and algae) responsible for wastewater treatment are maintained 
in suspension within the liquid.  The activated sludge process involves the production of an 
activated mass of microorganisms capable of stabilizing wastewater in an aerobic (presence of 
oxygen) environment.   

 



Discussion Paper 2-3 
Liquid Waste Management Plan - Stage 2 

Treatment Technology Options 

 13 
 P:\20062891\02_PURP_LWMPP_S2\Engineering\01.00_Background_Data_Collection\Task 130_Trt_Tech_Options\ppr_prup_dp2-3_20090918_mh.doc 

Wastewater is introduced into a tank where the microorganisms are maintained in suspension.  The 
contents in the reactor are referred to as “mixed liquor”.  An aerobic environment is maintained by 
adding oxygen into the tank using diffused air or mechanical aeration.  The aeration also keeps the 
“mixed liquor” well mixed.  After a set time period, the mixture is sent to a settling tank where the 
microbial cells are separated from the treated wastewater as secondary sludge.  Some of this 
secondary sludge is wasted each day. The remainder is re-circulated back to the front of the 
aeration tank.   

 
The activated sludge process provides good nitrification (oxidation of ammonium), is able to handle 
peak loads, and can be used for small wastewater treatment plants.  This process does however 
require aeration, and as a result, has high operational costs.  It also requires a settling tank which 
contributes to a large overall footprint.  High flow rates, such as during storm events, will wash out 
solids. 
 
Some examples of activated sludge treatment facilities are located in Port Hardy and Comox on 
Vancouver Island. 
 
5.2 Sequencing Batch Reactors 

The sequencing batch reactor (SBR) process is a type of suspended growth treatment process 
similar to the activated sludge process, with some variations.  SBRs can provide both high quality 
effluent and provide the possibility of biological nutrient (nitrogen and phosphorus) removal.  The 
main difference between an SBR and a conventional activated sludge treatment process is that 
after preliminary treatment (screening and grit removal), all of the wastewater treatment processes 
occur in one tank in the SBR process.  There is no separate secondary clarifier(s) as in the 
activated sludge process. 

 
SBR tanks are equipped with both an aeration system and a means to settle the solids and decant 
off treated liquid.  A schematic of the SBR process is shown in Figure 5-1. 



City of Prince Rupert 
 

14 
P:\20062891\02_PURP_LWMPP_S2\Engineering\01.00_Background_Data_Collection\Task 130_Trt_Tech_Options\ppr_prup_dp2-3_20090918_mh.doc 

Figure 5-1 
The Sequencing Batch Reactor Treatment Process 

(Schematic Showing an Operating Cycle and a Four-Tank System) 
 

 
There are several variations of the SBR process.  One of the more common ones is the intermittent 
cycle extended aeration system (ICEAS).  The ICEAS has a small pre-react chamber at the influent 
end of the SBR tank and a baffle wall that forces the influent to the bottom of the tank.  This feature 
and the addition of making the SBR tank somewhat longer allows for continuous loading of raw 
screened influent to all the SBR tanks (e.g., one or more tanks) in the process.  This permits much 
simpler operation of the SBR.   

 
SBRs have some capacity to biologically remove nutrients; however, such high quality effluent 
would not be required for the City.  Like activated sludge systems, SBRs have some capacity to 
reduce EDCs and PPCPs, particularly at longer sludge ages (less biomass wasting per day). 

 
SBRs are most often used to treat smaller flows, e.g., under 5000 m3/day.  However, there are 
larger SBR installations in the world, e.g., Dublin, Ireland.  That said, at the larger flows, the SBR 
process may not be cost competitive with other processes, including conventional activated sludge 
systems.  

  
The advantages of the SBR process are that both reaction and settling occur in the same tank even 
though two or more tanks are required for continuous operation.  SBRs generally have a small 
footprint and provide good settling, flexible operation, and automation.  Typically, SBRs are used 
for smaller plants.  In the City’s case, construction of SBR tanks can be staged so that design year 
2030 and design year 2050 flows can be met when they are needed, thus delaying the spending of 



Discussion Paper 2-3 
Liquid Waste Management Plan - Stage 2 

Treatment Technology Options 

 15 
 P:\20062891\02_PURP_LWMPP_S2\Engineering\01.00_Background_Data_Collection\Task 130_Trt_Tech_Options\ppr_prup_dp2-3_20090918_mh.doc 

capital until it is required.  A disadvantage of the SBR process is that special decanting equipment 
is required and disinfection systems (if needed) need to be designed for the decanting flow rate 
(typically higher than the influent flow rate). 
 
The closest example of SBR system is in Port McNeil on Vancouver Island.  Others are located in 
Aga and Sooke. 

 
5.3 Membrane Bioreactors 

Membrane bioreactors (MBRs) also use a single tank system similar to the SBR process.  
However, they do not have a decanter and an intermittent cycle, since the membrane bioreactor 
process eliminates the need for either a clarifier or a decanter to separate the biological solids from 
the purified effluent.  A membrane system is used to provide a physical barrier between the 
biomass and the effluent.  A pressure gradient provided by either gravity on the aeration side of the 
membrane or a vacuum on the effluent side of the membrane is used to provide the driving force 
across the membrane.  This helps to pull (or push) water through the membrane while leaving the 
solids in the MBR tank (subject to wasting).  Figure 5-2 presents a graphical representation of an 
MBR treatment plant. 

 
Figure 5-2 

The Membrane Bioreactor Process 
 

 
MBRs have a compact footprint and can produce the highest quality effluent currently possible with 
“conventional” treatment, i.e., typically less than 10 mg/L BOD and TSS.  The membrane pore sizes 
generally exclude both bacteria and viruses so the effluent quality is very good even prior to 
disinfection.  MBRs have good capacity to biologically remove nutrients as in the activated sludge 
process, provided the required anaerobic and anoxic tanks are added to the system.  MBRs are 
also likely to have long sludge ages and, as a result, are most likely to be capable of reducing 
EDCs and PPCPs.   



City of Prince Rupert 
 

16 
P:\20062891\02_PURP_LWMPP_S2\Engineering\01.00_Background_Data_Collection\Task 130_Trt_Tech_Options\ppr_prup_dp2-3_20090918_mh.doc 

 
The downside to the MBR is the additional equipment and energy required to make the process 
work.  MBRs have high capital costs for the membrane system and high operational costs for the 
aeration requirements and the vacuum on the microfilter. To some degree, the high costs are 
mitigated by the elimination of the need for secondary sedimentation that conventional activated 
sludge requires.   
 
The closest examples of MBRs are at Mt. Washington near Comox and at Ganges on Saltspring 
Island. 

 
5.4 Trickling Filter/Solids Contact 

Trickling filters consist of a media bed of highly permeable material such as rock or plastic on to 
which microorganisms are attached.  Wastewater is percolated or trickled down onto this media 
bed, as shown in Figure 5-3.  Treatment occurs when the wastewater comes in contact with the 
rock or plastic media and microorganisms begin to degrade the organic material in the wastewater, 
converting the soluble and non-soluble organics to new cell mass that eventually sloughs off the 
media and is subsequently settled out.  
 

Figure 5-3 
Trickling Filter Basics 

 



Discussion Paper 2-3 
Liquid Waste Management Plan - Stage 2 

Treatment Technology Options 

 17 
 P:\20062891\02_PURP_LWMPP_S2\Engineering\01.00_Background_Data_Collection\Task 130_Trt_Tech_Options\ppr_prup_dp2-3_20090918_mh.doc 

Trickling filters typically shed or slough small amounts of biological solids from the biofilm on the 
plastic media on a constant basis.  In some situations, these biological solids are very difficult to 
settle because they are small in size and light in mass.  As a result, on their own, trickling filters do 
not have high quality effluent because of the higher TSS.  To aid the settling of these solids, in the 
trickling filter/solids contact (TF/SC) process, the trickling filter process is followed by a short 
retention time (e.g., one hour) activated sludge aeration tank.  This additional step improves the 
settleability of the solids and therefore, improves the clarity of the effluent. 
 
The solids contact tank used in the TF/SC process is followed by a clarifier.  The sludge age is kept 
very short, e.g., one day, and as a result, most of the solids are wasted to the sludge digestion 
system.  
 
Trickling filters do provide a robust form of secondary treatment in that they are not as easy to 
upset as suspended growth systems can be.  Because this is an attached growth process it is able 
to retain biofilm better than an activated sludge system. This is a distinct advantage during high 
flow events.  However, one problem that they do have is the sloughed trickling filter solids do not 
settle as well as activated sludge mixed liquor does. This results in a poorer quality effluent (higher 
BOD and TSS) than activated sludge effluent.  This can also mean that effluent disinfection 
becomes more difficult, either because of increased chemical dosages for chlorination or lamp 
fouling and/or light penetration for ultraviolet irradiation.  The TF/SC process helps with this 
problem but does not completely eliminate it. 
 
TF/SC systems can be used for biological nutrient removal but this is not required for the City’s 
wastewater.  While the TF/SC process likely reduces EDC and PPCP concentrations more than a 
straight trickling filter system, the improvement is very small and does not approach even that of a 
short (four-day) conventional activated sludge system. 
 
There can be potential odour issues with the TF/SC process, which may be mitigated by reversing 
the airflow through the trickling filter so that it moves downwards through the media bed. 
 
The closest example of a TF/SC plant is in Prince George serving the majority of the City. 
 
5.5 Rotating Biological Contactors 

Rotating biological contactors (RBCs) are a fixed-film secondary treatment process in which the 
biology is virtually identical to that of the trickling filter.  The only difference is that instead of the 
media sitting passively and the primary effluent trickled over it as in the trickling filter process, with 
an RBC; the media rotates through the wastewater alternately picking up fresh wastewater and 
fresh air.  
 
RBCs typically consist of a series of closely spaced circular disks, which are submerged in 
wastewater and rotated slowly through it.  In the RBC process, microorganisms become attached to 
the disk surfaces and form a “slime” layer (much the same as a trickling filter).  The rotation of the 



City of Prince Rupert 
 

18 
P:\20062891\02_PURP_LWMPP_S2\Engineering\01.00_Background_Data_Collection\Task 130_Trt_Tech_Options\ppr_prup_dp2-3_20090918_mh.doc 

disks provides the microorganisms with food in the form of the organic material present in the 
wastewater and also oxygen present in the atmosphere.  The rotation of the disks affects oxygen 
transfer and maintains the microorganisms in an aerobic environment.  Figure 5-4 shows the 
general RBC process in a small scale packaged wastewater treatment system application. 
 

Figure 5-4 
Schematic View of a Small Scale RBC 

 

 
Like trickling filters, RBCs provide a robust form of secondary treatment in that they are not as easy 
to upset as suspended growth systems can be.  Because it is an attached growth process, it is able 
to retain biofilm better than an activated sludge system.  However, as with trickling filters, the 
sloughed solids from the RBC media do not settle as well as activated sludge mixed liquor does. 
This typically results in a poorer quality effluent (higher BOD and TSS) than activated sludge 
effluent.  This can also mean that effluent disinfection becomes more difficult, either because of 
increased chemical dosages for chlorination or lamp fouling and/or light penetration for UV 
irradiation.  RBCs are potentially capable of being incorporated into some form of biological nutrient 
removal scheme, but rarely are because of their use in smaller treatment plants.  RBCs are similar 
to trickling filters for EDC and PPCP removal, i.e., not as good as activated sludge and MBR 
systems.   
 
RBCs are relatively easy to maintain since they typically do not require additional aeration and the 
only electric motors are relatively low horsepower used to rotate the shafts through the wastewater.  
Based on economics, RBCs are typically suitable for small treatment system installations.  The 